



Report Number
(9416)283-0012

**Bureau Veritas
Consumer Products Services
(Chittagong) Ltd.**

Central Store Area, Karnaphuli Export
processing Zone (KEPZ), North Patenga,
Chittagong Bangladesh

Tel : +88-031-2502241-2

E-mail : bvcp.bd@bd.bureauveritas.com

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://cps.bureauveritas.com> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



**BUREAU
VERITAS**

JCPenney

TEST REPORT

TO : FOUR H FASHIONS LTD.
778 D.T. ROAD, ASHKARABAD,
DOUBLEMOORING,
CHITTAGONG,
BANGLADESH

ATTN : ERSHAD UL ALAM

LAB NO.: (9416)283-0012
FORM NO.: /
DATE IN: Oct 09, 2016
DATE OUT: Oct 16, 2016
PRODUCT PACKAGE NO.: 160247
JCP SUBDIVISION NO.: 239
LOT NO.: 0149
NO. OF WORKING DAYS: 5
REPORT EXPIRATION DATE: Oct 16, 2017
PAGE 2 OF 9

OVERALL RATING

PASS	<u> X </u>
FAIL	<u> </u>
NOT TESTED	<u> </u>

Brand Name:	CITY STREETS	Sample(Order) Description:	BODY FABRIC (LACE)
Color Submitted:	BLACK	Country of Origin:	BANGLADESH
Phase:	FABRIC	Mill Fabric/FLS ID:	3428
Season/Year:	SPRING/2017	Mill Name:	FUJIAN BAILONG LACE MANUFACTURE CO.,LTD.
Mill No.:	M	Supplier Name:	FOUR H FASHIONS LTD.
Supplier No.:	762328	Factory Name:	FOUR H APPARELS LTD.
Factory No.:	F21480	Age Range:	ADULT WOMEN (OVER 12 YRS)
Fabric Weight:	/	Garment Weight (Sweater ONLY):	/
Fabric Count:	/	Fabric Type:	KNIT
Material Weight:	/	Fabric Finish:	/
Resin Added:	/	Upholstery fabrics End Use:	/
Item No.:	2390149	Trim/Component Material Content:	/

Protocol Star Level	/
Test Order	NO
Dot Com Order ONLY	/
Retest	NO
Protocol(s) used	JCPY-00503.01-USA-KNIT OR WOVEN UNDERGARMENT (EXCLUDING BRAS & SHAPEWEAR) FABRIC ADULT AND CHILDREN
Special Claim(s) for hangtag & Performance	/



**BUREAU
VERITAS**

Supporting document for claim(s)	NO
Previous FPU / Prototype Seam Report # (for GPU Tes	/
Submitted Sample Size	02 YDS
Product Type	APPAREL
Test Requested	FULL PACKAGE
Previous Report No.	/
Full Package Fabric Report No.	/
Full Colorway Production Report No.	/
Supplier / Mill Report No.	/
Submitted Fiber Content	90% NYLON 10% SPANDEX
Actual Fiber Content	93% NYLON 7% SPANDEX
Suggested Fiber Content	90% NYLON 10% SPANDEX (PENDING GARMENTREVIEW)
Submitted Care Instruction(s)	MACHINE WASH WARM, WITH LIKE COLORS, USE ONLY NON-CHLORINE BLEACH WHEN NEEDED, TUMBLE DRY LOW.
Targeted Care Instruction	/
Suggested Care Instruction(s)	MACHINE WASH WARM, WITH LIKE COLORS, USE ONLY NON-CHLORINE BLEACH WHEN NEEDED, TUMBLE DRY LOW. (PENDING GARMENT REVIEW)



**BUREAU
VERITAS**

TEST PROPERTY	PASS	FAIL	DATA	NOT TESTED	COMMENTS
FLAMMABILITY OF CLOTHING TEXTILES	X				
FIBER ANALYSIS: QUANTITATIVE	X				
FABRIC WEIGHT			X		SEE RESULT
FABRIC COUNT OF KNIT FABRIC			X		N/A (NOT APPLICABLE)
DIMENSIONAL CHANGE OF FABRICS AFTER HOME LAUNDERING	X				
APPEARANCE AFTER CARE	X				
BURSTING STRENGTH OF TEXTILE FABRICS: DIAPHRAGM METHOD	X				
COLORFASTNESS TO LAUNDERING: ACCELERATED	X				
QUICK METHODS FOR COLORFASTNESS TO CHLORINE BLEACH			X		N/A (DUE TO SPANDEX)
QUICK METHODS FOR COLORFASTNESS TO NON-CHLORINE BLEACH			X		RECOMMENDED
COLORFASTNESS TO CROCKING	X				
STRETCH PROPERTIES OF KNITTED FABRICS	X				
WATER - EXTRACTABLE FORMALDEHYDE CONTENT IN TEXTILES	X				



BUREAU VERITAS
CONSUMER PRODUCTS SERVICES (CHITTAGONG) LTD.



MD. SHAMIUR RAHMAN
SENIOR ASSISTANT MANAGER (SOFTLINE)

REMARKS:

1. This report is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our written permission.
2. Our report is limited to the test samples identified herein. The results set forth in this report are not necessarily indicative or representative of the statistical quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted.
3. Our report includes all the tests requested by you and the results thereof. You shall have thirty days from receipt of this report to request additional testing of the samples or to notify us of any errors or omissions relating to our report; provided, however, such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

TEST PROPERTY

TEST RESULTS

REQUIREMENTS

FLAMMABILITY OF CLOTHING TEXTILES(16 CFR 1610)

<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>	<u>REQUIREMENTS</u>
CLASSIFICATION	<p>EXEMPT DUE TO FABRIC WEIGHT: PLAIN SURFACE WITH >2.6 OZ/SQ. YD. THE SUBMITTED SAMPLE(S) IS(ARE) EXEMPT FROM FLAMMABILITY TESTING IN ACCORDANCE WITH 16 CFR 1610.1(D) WHICH STATES: SPECIFIC EXEMPTIONS EXPERIENCE GAINED FROM YEARS OF TESTING IN ACCORDANCE WITH THE STANDARD DEMONSTRATES THAT CERTAIN FABRICS CONSISTENTLY YIELD ACCEPTABLE RESULTS WHEN TESTED IN ACCORDANCE WITH THE STANDARD. THEREFORE, PERSONS AND FIRMS ISSUING AN INITIAL GUARANTY OF ANY OF THE FOLLOWING TYPES OF FABRICS, OR OF PRODUCTS MADE ENTIRELY FROM ONE OR MORE OF THESE FABRICS ARE EXEMPT FROM ANY REQUIREMENT FOR TESTING TO SUPPORT GUARANTIES OF THOSE FABRICS.</p> <p>1. PLAIN SURFACE FABRICS, REGARDLESS OF FIBER CONTENT, WEIGHING 2.6 OUNCES PER SQUARE YARD OR MORE; AND 2. ALL FABRICS, BOTH PLAIN SURFACE AND RAISED-FIBER SURFACE, REGARDLESS OF WEIGHT, MADE ENTIRELY FROM ANY OF THE FOLLOWING FIBERS OR ENTIRELY FROM COMBINATION OF THE FOLLOWING FIBERS: ACRYLIC, MODACRYLIC, NYLON, OLEFIN, POLYESTER, WOOL.</p>	
<u>FIBER ANALYSIS: QUANTITATIVE</u> (AATCC 20A, ASTM D1909 MOISTURE REGAINS APPLIED)		
<p>SUBMITTED LAB ANALYSIS REMARKS: THE LABELED FIBER CONTENT FOR THE SUBMITTED SAMPLE IS RECOMMENDED AS</p>	<p>90% NYLON 10% SPANDEX 93% NYLON 7% SPANDEX 90% NYLON 10% SPANDEX (PENDING GARMENT REVIEW)</p>	BLEND FIBER: (<= +/-) : 3 %
<u>FABRIC WEIGHT</u> (ASTM D3776, OPTION C)		
<p>OZ / SQ. YD G. / SQ. M</p>	<p>4.66 158</p>	<p>-5 TO +10 % -5 TO +10 % NOT CLAIM</p>
<u>FABRIC COUNT OF KNIT FABRIC</u> (ASTM D3887, SECTION 12)		
WALES / INCH	N/A (DUE TO COMPLEXITY OF DESIGN)	-5 TO +5 % NOT CLAIM
COURSES / INCH	N/A (DUE TO COMPLEXITY OF DESIGN)	-5 TO +5 % NOT CLAIM

<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>	<u>REQUIREMENTS</u>
-----------------------------	----------------------------	----------------------------

DIMENSIONAL CHANGE OF FABRICS AFTER HOME LAUNDERING(AATCC 135)

MODIFIED TIDE DETERGENT, 3 WASHES, AT 41 DEGREE CELSIUS (105 FAHRENHEIT TEMP), TUMBLE DRY LOW, 4-LBS LOAD, MEASURE AT 10 INCH KNIT - LENGTHWISE

(GENERAL)
-2.0%

-5.0 TO +2.0 %

(+) DENOTES ELONGATION

(-) SHRINKAGE

APPEARANCE AFTER CARE(CPSD-SL-31055-MTHD, SUBJECTIVE, MACHINE WASH WARM, TUMBLE DRY LOW, AFTER 3 WASHES)

COLOR CHANGE (GRADE)	WITH UV SUPPRESSOR:4.0	MIN. GRADE 3.0 WITH UV SUPPRESSOR
SELF - STAINING (GRADE)	/	MIN. GRADE 4.0
PILLING (GRADE)	PILLING:4.0	MIN. GRADE 3.0
ANY OBSERVED DEFECTS	OVERALL APPEARANCE: SATISFACTORY	SATISFACTORY
	MULTIFIBER STAINING: (ACETATE/COTTON/NYLON /POLYESTER/ACRYLIC/WOOL: 4.5/4.5/4.5/4.5/4.5/4.5)	MULTIFIBER STAINING: MIN. GRADE 3.0

BURSTING STRENGTH OF TEXTILE FABRICS: DIAPHRAGM METHOD(ASTM D3786, HYDRAULIC BURSTING STRENGTH TESTER)

(PSI)	25.2	MIN. 25.0 PSI
-------	------	---------------

COLORFASTNESS TO LAUNDERING: ACCELERATED(AATCC 61, TEST NO. 2A MULTIFIBERS NO. 10)

COLOR CHANGE	4.5	MIN. GRADE 3.0
SELF - STAINING	/	MIN. GRADE 4.0
<u>COLOR STAIN ON</u>		
ACETATE	4.0	MIN. GRADE 3.0
COTTON	3.5	MIN. GRADE 3.0
NYLON	3.0	MIN. GRADE 3.0
POLYESTER	4.5	MIN. GRADE 3.0
ACRYLIC	4.5	MIN. GRADE 3.0
WOOL	4.0	MIN. GRADE 3.0

QUICK METHODS FOR COLORFASTNESS TO CHLORINE BLEACH(AATCC/ ASTM TS-001)

COLOR CHANGE	N/A (DUE TO SPANDEX)	MIN. GRADE 4.0
--------------	----------------------	----------------

<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>	<u>REQUIREMENTS</u>
----------------------	---------------------	---------------------

QUICK METHODS FOR COLORFASTNESS TO NON-CHLORINE

BLEACH(AATCC/ ASTM TS-001)

COLOR CHANGE (PEROXIDE)	4.5	MIN. GRADE 4.0
COLOR CHANGE (PERBORATE)	4.5	MIN. GRADE 4.0

COLORFASTNESS TO CROCKING(AATCC 8)

COLOR STAIN		
DRY	4.5	MIN. GRADE 3.0
WET	4.5	MIN. GRADE 2.0

STRETCH PROPERTIES OF KNITTED FABRICS(ASTM D2594, FORM FIT, FABRIC STRETCH: 5 LBS, GENERAL FABRIC)

WALE - FABRIC GROWTH (IN.) - AFTER 60 SEC. (%)	2.0%	/
WALE - FABRIC RECOVERY (%) - AFTER 60 SEC. (%)	93.3%	MIN. 85.0 %

WATER - EXTRACTABLE FORMALDEHYDE CONTENT IN
TEXTILES(JIS L1041, METHOD B)

METHOD B	BLACK LACE FABRIC: <5 (NOT DETECTED)	MAX. 75.0 ppm
----------	---	---------------

COLORFASTNESS RATING
COLOR CHANGE

- 5 NEGLIGIBLE OR NO CHANGE
- 4 SLIGHTLY CHANGED
- 3 NOTICEABLY CHANGED
- 2 CONSIDERABLY CHANGED
- 1 MUCH CHANGED

COLORFASTNESS RATING
COLOR STAIN
SELF STAINING

- 5 NEGLIGIBLE OR NO STAINING
- 4 SLIGHTLY STAINED
- 3 NOTICEABLY STAINED
- 2 CONSIDERABLY STAINED
- 1 HEAVILY STAINED

^ INDICATES REFER RESULT